Report from the

;:'- Delta Municipalfand'lndustrial Wate:.ouality-Workgroup

-the Chiifofpia_state-Water_Résoﬁrcés_Cﬁntrol'soard

~for

the Proceedings on the

‘”‘_'San Francisco Bay/Sacramento-San Joaquin Delta Estuary' "

. APPENDIX A

October 17, 1989"




Table of Contents
Appendix A

Supplementary Material and References

summaries of Presentations to the Workgroup

1. summary of the presentation by Stephen W. Clark, U.S.
Environmental Protection Agency

2. Summary of the presentation by Jennifer Orme, U.S.
Environmental Protection Agency

3. summary of the presentation by John Gaston, CH2M-Hill

4. Summary of the presentation by Michael J. McGuire and Stuart
W. Krasner, Metropolitan Water District
[...]
m™a Naticral Inta:._:n Drizary Drirking Watsr Regulaticns Zox
Cort~ol of Trihalcmethanes in Drinking Watsw are detailed in the
Code of Tederal Regulaticns (CFR), Title 40. Secticn 64439 of
the CR, Title 22, mrpcmtes thesa starr:‘.arﬁs by refarsnce.
cocticn 141.12(c) of the CTR establishes the MCL for TH at 0.10

mo/l for cmmity water sysoEsS saxving a peopulaticn of 10,000

“ e mere and which add a disinfectant.

Divectives

Castaic lake Water Agency is hersty directed to take the

following acticns:

1. Within 30 cavs of rsceict of this citaticn,
suimmit +a the Deparmer= for approval, a plan
for achisving corpliznce with the ML fcr TEM.

The plan shell irclude a tize schedile Icr

coopliarce. -

e o i o e m grT R P

) -—-—n.—-—_.—.——'ll--—---.n‘-—l-. ——— — 1 oh




M

o~

18
19
20
21
22

23

25
26

27

TPAPER
W CALIFQANIS,
i3 imgv. B-T1)

- vy :

24 !

[ —

e e

2.

3.

Within 15 cdays of receirt of this cit Lien, netis
-

the custiners oF B8 watar system of ‘the'totall

- e aarnn — e e et o e e e o
-

Eihal chetbaTes BA I cot A e S
¥iclatigmu in conformarce with Secticn 64463 ()
ard (¢}, CR, Title 22. The procecize and format
used for nctificatizn mist be arproved ov the
“Derarizert. The notice shall be r=peatad at
least cnce every three menths as lang 2s the

system's viclatien contimmes. An exam-le notice is
attached.

Sukmit a letter 4o the Deparent within 15 days

;zof. receizt of this citaticon stating a .commitzent
o coply with the recuivemonts as set forth abeve. |
A ooy of the customer rotification ard cther respenses

recuired abcve, shall be subnittad to:

u

Gary 4, Yaramcto, P.Z.
Dist=ich Engireer

‘Public Watar Sizrcly Brarch
1449 W. Terple St~eat, Roxm 202
Ics Arcelas, CA 90025




o W =

10

11

12

14

16
17
18
19
20
21
22
23
- 24
25

26

.

15

27

L FAFEIR
. w CALIFQRMiA
b} 13 (Y. &-.71%

Civil Peralties

D

Secticrs 4032 (&) and (@) of the H & S Coxde allow for ©®

!

assessment of a civil peralty icr failure to caaply with the
recuirements of Chapter 7. Failurs 0 comoly with any provisicn
af this citaticn .‘-.ill result in the Dezarizent izpesing an
acministrative penalty of not less than $ic0 (cre hmdired

dcllaxs) per day as of the dats of viclaticn of amy rrovisicn of

+nig citatien.

T.J. e, Po2., el
Carmt$al Califcormia Regicn
Poblic Water Supply Sranch

I 7 B

.y .
P S )




ASTAIC LAKE WATER AGENCY

A Puolic Agency Esracisnad 1562
OISTRIBUTING SUPPLEMENTAL WATER FROM
coTeRS THE CALIFORNIAWATER PROJECT GENERAL MANAGER

HREC

“hartes J. Srogan Ropert C. Sagenom

H. 5. Callowhutl ' _

Mary R. Scring ‘ ATTORNEY

. G. "Jerry” Giackach . Rooert M, Clark

Xogert J. DiPrimic : . .

JOE A Whitesice ) BOARO S CRETARAY
Setty L Casitecerry

W. J, Maneila
Qan Masnaca
iil L. Thomesan
Jim Gates

Qary J. Hartley

Aucust 3, 1939

State of Califorania

Department of Health Services . .
Public Water Supply Branch

1449 W. Temple Straet, Room 202 )

Los Angeles, CA 90025 .

ATTENTION: Garv H. Yemamoto, P.E.
District Engineer

SU3S=ZCT: Compliance Plan for_Water System No. 19-04:
itation No. 03-050 -

As directed in the subject citaticn, the Castaic -Lake  Water -
Agency has pregarecd the enclosed proposed Compliance Plan - for
you" approval Since the receipt of this citation, measuraments

of tozal t:;nalonetnane (TTEM) concentraticns have not exce=ced
100 u/l and the running annual averace { the most racent period
is 9.1 u/l. However in preoa:at‘o r possible future TTEM
incr-=2ases, the Aaeﬂc{ hes preparsd a Compl:l o provide
bet-a= TTEM monitoring and more ogerational flexibilit

Acency has also complied with the other irecii

citation.

Please conitact us if you have any guestions oOr need additicna:x
' informaticn.

iv yours,

LAKE WATER

. : CENCY
7 v
. e T & 7 L CE T e

rRocert C. sagehozn
Ganeral Manager- .
RCS:BC
Enclosure

23560 Lyons Avenue, Suile 225 « Santa Clarita, CA 91321 « Telephane (805) 255-2868




PROPCSED COMPLIANCE PLAN

il B

~
(Y
O
o
Z
o

Ccastaic Lake Water Agency (Agency} receives untreatsd State
roiect water from Castaic Lake. The Agency treats the water at
ce Tarl Schmidi Filtraticon Plarlt (ESF?) utilizing a conventional
Fe: r-satment process. Chlorination is used for gisinfection.
‘ince the plant began operation in 1280, the total t-ihalomethane
Ii:—-::-'.} concesntrations measur=2dé in the svstem have gsanerally
B.c-vat=2d from 50 to 110 micrograms pe- liter (u/l) resulting in
L running annual average of agproximately 70 to %0 u/l.

erally, TTHM concasntrations pezak in autumn although spIing
'21—(5 have also been observed. In mid-1988 and early 1989,
sicnificantly higher TTHM concentrations (100 to 130 u/l}) were
~-mcorded. These measurements raised the running annual TTHM
Iez:age to 100.81 in February 1989 and 104.8 u/l in April 1989.
Pnce that time, lowe= TTHM concent-ations {62 to 94.3 u/l) have
sesn measurad although thev still appear somewhat "hicher tha&n

srprical measursments for these pericds. These lower TTHM
WB:surements have reducsé the running aanual average tc below 100
1/l for the July 1989 period.

~ce -the -observation of ‘higher TTEM measurements in ~1988,~—the

o
. N

jo

2.0 to 2.5 mg/l of chlorine at the plant influent and
5 mg/l prior to filtzaticn to maintain a-residual of .5
eviously, a residual objeciive was 0.8 mg/l.

=

ncv hes recuced its chlorine dosages. © Currantly, the Agency
h|
Tt

~ H'U [
!A.a

' O Il'
W on

o

e Acency is currently prepgering a facilities plan for futurs
pansion. This pilan includes an evaluation of aiternative
disinfectants, including advanced oxidation and chloramines (1o
spond to anticipetad c¢hanges 4in the raguirements for
ls:’.nfection byvproducis. Accordingly, this compiliance plan
M cuses on several interim improvements at ESF? wnich can be
~2acdilv implemented uniil major facilities can be constructad in
‘s;onse ta the effective date of anticizatsd regulatory changes.
PRCPOSED COMPLIANCE PLAN
ANTICI?ATED
ACTIVITY : COMDPLETICN DATE
. Procure Gas Chrcmatogragh . . November 1989
.- for operational monitoring. :
-
. Evaluate potential modifications January 1990
to current disinfsction practices
including disinfectant dosages _ -

and feed points.-.

. | ——

e & 4 ——

P,

e g sme

4 —— e, i, g g eI

Foarameoigra A

i e

r—— i s . e
— T T —

H




. . ANTICIPATED
ACTIVITY COMPLETION DATE
"Investigate the feasibility of an March 1990
aqua-ammonia feed system to allow
future use of chloramine disinfection
or oxidant (peroxide, permanganate, etc.)
addition for pre-oxidation.
June 1990

Prepare facilities plan for
future expansion of the ES
including alternative disinfec-
tion evaluation.:

13

S




11.

THM Data from the Santa Clara Valley Water Agency.



Santa Gara Valley Water District

5750 ALMADEN EXPRESSWAY
SAN JOSE. CALIFORNIA 9518
TELEPHONE 1408) 265-2600

AN AFFIRMATIVE ACTION EMPLOYER
RECEivVED
SEP 14 1gen

Cowo Walar
Resources Dept,

September 15, 1989

Mr. Gregory Gartrell
Contra Costa Water District
Post Qffice Box H20
Concord, California 94524

FAX {415) 674-8122
Dear Mr. Gartrell:

This is in reference to the Delta M & I Workgroup and the questions generated by
the State Board and the questions you raised at the September 6 meeting. Attached
is a copy of the letter that we sent on August 24 to the State Board in response

to their questions.

To determine the bromide/chloride levels I assumed that we would have to modify
our treatment processes and probably go to ozone. The plot given to the State
Board plotted bromide vs. brominated THMs. After further review I have changed
the plot by calculating all of the brominated THM species as bromoform. Attached
is this new plot. This would change our acceptable promide level to 0.6 mg/l
instead of 0.5 and from our data the chloride level would be 80 mg/l. I have
also calculated the amount of bromide that has reacted to form THMs and for our
seven years of record this averages 5.5% with a maximum of 32%. Hence the
bromide levels that we are quoting are with reactions that have not been very
complete and the potential is that the case could be much worse. That is,
bromide levels of 0.6 mg/l could be a DBP problem if the reactions were more
complete after changing processes. The data for this plot was generated from our
Penitencia WTP. Penitencia uses conventional treatment with flash mixing,
flocculation, sedimentation using tube settlers, and filtration. We apply a
cationic polymer and alum at the head and at the end apply caustic to boost the
pH to 7.3 and use zinc orthophosphate for corrosion control. For disinfection we
use chlorine at the head and add throughout the process to maintain a 0.4 mg/l
residual and then use chloramines at the end for our distribution system.




Mr. Gregory Gartrell 2 September 15, 1989

You asked about downstream storage as a buffer for relaxation. Our South Bay
Aqueduct water provides no downstream storage and only a small quantity (1300 AF)
of water from Del Valle Reservoir for blending.

If you have any questions please call me at extension 346,

Sincerely,

William Molnar
Senior Civil Engineer
Surface Water Protection Division

cc: Mr. Rich Satkowski
State Water Resources Control Board
901 P Street
Sacrameto, California 95814
FAY (916) 322-2765

Mr. Ed Means

MWD

1111 Sunset Boulevard
Los Angeles, California
FAX (213) 250-6951




Bromide lmg/1

Brominated THM ss CHBr3 lug/1

Chloride vs. Bromide
1982-1989 Penitencia WIP

BEw
l

5%
!

10 30 50 70 90 HO 130 150 70
Chloride lmg/1l

Bromide vs. Brominated TMM species
19821989 Penitencia WTFP

1a
Current TTHM MCL
100
50 .
BO —
70 o !
0]
60 o
a 77 Future TTHM MCL 77
50 = C
o o
i ]
40 - o
B o
)
30 8 o 77 Futore TTHM MCL T7
5]
20 o (m] o
10 o a E B o
= D
0 T T 1 T T 5 T T T T ] T T I 1 T T T ]
o 0.2 0.4 0.6 DA 1 12 14 16 18 2
Bromide (g1




12.

THM Data from the Contra Costa Water District.




The Contra Costa Water District's (CCWD) Ralph D. Bollman
Water Treatment Plant supplies treated water to over 185,000 people
and has a nominal peak capacity of 90 million gallons per day
{MGD). The Sacramento-San Joaquin Delta (Delta) is the sole source
of raw water for the Bollman facility. Raw water can be obtained
directly from Rock Slough via the Contra Costa Canal (Canal)} or
from Mallard Reservoir, which is filled either by the Canal or from
‘an intake at Mallard Slough, at the western edge of the Delta
opposite Chipps Island.

The Bollman plant utilizes conventional water treatment

processes. Upon entering the facility, raw water is prechlorinated

by a liquid stream containing chlorine. The coagulant, alum, is
then added via a hydraulic flash mix. After coagulation and ‘
flocculation, the pH of the water is typically adjusted with lime
and caustic soda. Chlorine and/or ammonia (to form chloramines)
may also be added at this point for additicnal disinfection. The
water then passes through dual media {sand, anthracite) filters.
After filtration, chlorine and/or ammonia can once again be added
to ensure adequate disinfectant residual. Finally, the water is
flouridated and flows to a 10 million gallon (MG) clearwell for
distribution.

The Bollman facility was designed to give CCWD the ability to
alter disinfection processes in response to variable raw water
quality. Chlorine is typically used as the primary disinfectant,
but monochloramines can be used in place of, or in combination
with, chlorine. The choice of disinfection parameters is often
governed by the trihalomethane {(THM) requirement. The choice also
involves trade-offs; a switch to monochloramines from chlorine, for
example, may lead to taste & odor problems.

Table 1 on the following page presents the THM data collected
at the Bollman plant over the last four years. THM data are
collected at six locations in the treated water distribution
system. The THM data presented in Table 1 are the average values
of the six locations. Samples are analyzed at least quarterly and
sometimes more frequently. When more frequent samples are taken,
an average of the samples taken in that quarter is reported to the




THM

Data:

Contra Costa Water District
Average of six locations in distribution system

( ) indicates that an explanatory note is provided below

BTP BTP
DATE CHCL3 CHBRCLZ CHBR2CL CHBR3 TTHM Cl Br Addit'l
ppb ppb ppb ppb ppb ppm ppm  Notes
(1) (2) (3} (4) (5) (6) (7)

3/18/85 22 13 6 ndl 41 40 0.12 (8)
8/16/85 20 23 28 16 87 112 0.33 (8)
10/02/85 6 12 21 33 71 150 0.44
12/17/85 4 9 21 28 63 154 0.45
1/26/86 26 21 12 ndl 58 50 0.15
6/24/86 18 13 5 ndl 36 26 0.08
9/29/86 21 B 4 2 34 37 0.11
12/16/86 17 13 7 nd2 37 27 0.08
3/25/87 15 is 8 nd?2 38 44 0.13
6/09/87 11 18 is 4 52 64 0.19
8/13/87 9 16 39 42 107 134 0.39
9/10/87 7 8 26 43 84 185 06.54
10/19/87 5 5 15 17 42 214 0.63
1/19/88 4 11 28 26 70 185 0.54
6/01/88 6 10 15 10 42 78 0.23
8/31/88 2 10 33 79 123 222 0.65
12/06/88 5 9 27 54 94 228 0.67
2/28/8% 6 16 43 58 123 185 0.54
3/09/89 6 11 30 43 90 186 0.54
5/03/89 7 9 B 3 28 71 0.21
7/26/89 17 21 19 5 62 55 0.17

note 1l: chloroform

note 2: dichlorobromoform

note 3: dibromochloroform

note 4: bromoform. ndl= not detected, less than 2 ppb

nd2= not detected, less than 0.1 ppb

note S5: total trihalomethanes, may not add exactly due to round-off
note 6: chlorides at Bollman Treatment Plant Clearwell

note 7: <calculated bromides at Bollman Treatment Plant Clearwell

based on MWD relationship: Br = .00289 * Cl + .0067
note 8: Rock Slough chloride concentration is assumed at BTP

because BTP chloride measurement is unavailable

Table 1 Contra Costa Water District Trihalomethane Data,

3/85-7/89




Department of Health Services to satisfy the THM quarterly
reporting requirement.

As indicated above, disinfection practices are flexible and
results at the Bollman plant depend on the disinfection practices
utilized. Table 1 does not account for differences in disinfectant
choice, dosage, or contact time. Chlorine contact times ranged
from 1 minute to 45 minutes. A low chlorine contact time means
that monochloramines function as the primary disinfectant.
Monochloramines minimize THM formation, but are a less effective
disinfectant than is chlorine. Future use of monochloramines as a
primary disinfectant is likely to be severely restricted by contact
time regulations promulgated to ensure virus removal.

Other parameters that affect THM formation, such as the total
organic carbon content of the source water, are also not considered
in Table 1. A detailed discussion of THM formation with Delta
source source water can be found in Lange and Kawczynski®.

Figure 1 (page 5) is a plot of total THM concentration versus
chloride concentration. Figure 1 illustrates that, even with the
ability to alter disinfection processes to reduce THM formation,
higher chlorides in raw water at the Bollman plant result in higher
total THM production. With chloride concentrations above 50 mg/1,
standard disinfection procedures at the Bollman plant can produce
THM concentrations above the 50 ug/l total THM standard that is the
least stringent of the currently proposed standards. At higher
chloride levels, individual THM samples have exceeded 100 ug/1,
although CCWD has been able to meet the current THM standard, which
is a four quarter running average requirement.

Figure 2 (page 5) presents chloroform versus chloride
concentration. Figure 2 illustrates that chloroform formation at
the Bollman plant has been inversely related to the raw water
chloride concentration, and that chloroform levels are low enough

to meet future standards.

Brominated THM formation at the Bollman plant is more strongly

related to raw water chloride concentration. Figure 3 (page 6)
presents the historical Bollman plant brominated THM data. Bromide
has been found to vary directly with chloride in sea water by a




variety of researchers. Figure 4 (page 6}, for example, presents
some results developed by Al Lange, CCWD Superintendent of
purification, in 1979. Each data point in Figure 4 represents a
different location in the Delta or a Delta tributary waterway. The
lowest bromide and chloride values were found in water sampled at